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COMMODTYIHIES!) T e EN 10204 TYPE 3.1 — 2004 XS Buiean. Ulsan, £
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SPECFICATON(NIZ 72)) 2 ey CUSTOMER(D 24 AD): Ao 3 AHF)
o = [ - = Hydostatic | Tensike Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test OWT Test( C)
TYPE TOTAL Test Tensle Strength Yied YR Max, CWN impact Test{'C)
oF SZE PCS WHGHT LENGTH Spec. Rae EL Vale Sheat Shear Areal%)
No.|  PPE QUT-DIAXTHICKXLENGTH HEATNo.  |Pressurefimel Base | Wed | Sterot o Absoibed EnergylJoue) pivs
END (9128 xS X 201) %2 MPa | MPa | MPa | % % | %3 %3 ] 2] sl 1 [ 2w
Min a5 | a5 240 2 Specimen
%1 = (a) ()] PSl [SECI— see —
Max. Ciiteria : In the case of 10%10)
1 €8 BE 18" X0375" X 6150 M 14 9,049 .1 8752018 80 | 5 T 535 523 358 33
TOTAL 14 9,049 8.1
1
i
Chemical Composition(%) i 2:x100 3 :x 1000 4 :x 10000 Zn-Coating Test HC-Test HIC Test Remark
; [¥3) [€X) . | Copper Suifale | Colapse 55C. 5 =
Spec. C s |gllP|s|a|N|a|m]|v | Zn Coating | P S Pressue | O | OTR | SR Pr ™ Xi)Type of ppo end(@l)
No.| HeatNo xal 2 |2 | 233 |2z21z2]3]3]3 Tome | Fesk | psi % | % | % EXERW Black BEBevel End
o] *%2) L Longitudinal, T: Transverse
(Voo | e o % = o o o 1w o oo )&3)BIBeBe.WWeHLn(-j‘,H}-batAﬂededZ.one
1 8752018 H 18 1 62 13 3 e ) o
iy = ) - - s . ; : i l ¥ 7) For each reduction of 0.01% below the specified C max,
3 = ] an increase of 0.06% Mn above the specified max.
P 18 1 62 14 6 2 1 1 2 2 46 | wil be permited up o a max, of 165%
; ¥ 10) CM3=CuHNHCrVo+V
i ¥ SPEC YEAR — ASTM A53(2012ED)
i
|
Non—Destucive Test Pattening / S C
Hezat Treatment un Bending Test Visial & Dimension | .
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